Roche Diabetes

Recommended algorithm for
monitoring & management with OADs
in patients admitted to hospital during
these times by Ministry of Health &
Family Welfare, Government of India.

Oral Antihyperglycemic drugs (OADs)

2A: Treatment of patients
with known diabetes

who are on OAD at admission

2B: To initiate OAD in patients
newly detected to have
diabetes at admission

* Consult Endocrinologist/physician at earliest
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i. BG levels are controlled Pre-meal BG: 150 - 180 mg/d| Pre-meal BG =180 mg/dI
(Pre-meal <140 mg/dl and and/or or
post-meal <180 mg/dI) Post-meal BG: 200 -250 mg/dl. | | Post-meal BG =250 mg/dI)
ii. Patient is conscious, oriented S AN )
and has good oral acceptance | |
iii. Infection symptoms are mild - - N\ ( A
iv. Kidney Function Test and nitiate on -
; Start on insulin*
Liver Function Test are normal Tab Metformin 500 mg BD et
\_ Y, + a DPP-4 inhibitors
: - . J
(Tab Vildagliptin 50 mg BD or
4 "\ | Tab Sitagliptin 100 mg OD or
If yes, Tab Linagliptin 5 mg OD or
Continue existing OADs Tab Teneligliptin 20 mg OD*
\_ ) \\ J
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If no,
ccr)]ns.ullt endocrinologist/- Capillary BG monitoring
Ea)s/::(—laor:u[;oir?stilritnon in both section 2A and 2B:
~— regimen or IV insulin BBF, ABF, BL, AL, BDN
infusion, depending on and AND ‘
BG levels*
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Roche Diabetes

Guidance on the use of oral glucose lowering agents (Oral-GLAs)

Prescribe

If

oral-GLAs [~

)

No
Contraindications | And
for Oral-GLAs

Mild
Infection

Mild Hyperglycemia
(Pre-meal < 180 mg/dl)
(Post-meal < 250 mg/dl)

And
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Stop if disease severity

Relatively increases. Do not initiate if
Safe patients is not on these drugs
Metf in: Risk of lacti \( A
etformin: Risk of lactic e
DPP-4 acidosis if moderately to SGI.'Tl:Z flgh;]b'ctlor: i Incr?jase
inhibitors severely ill with hemodynamic risk ot dehydration anc
instability or hypoxia euglycemic ketoacidosis
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Vidagliptin/ Sulfonylureas: Risk of f - o _ _ A
Teneligliptin/ hypoglycemia if oral intake is Ploglltazone._ Risk of fluid retention
Sitagliptin/ poor or with concomitant use and edema; contraindicated in
Linagliptin of insulin therapy cardiac or hepatic dysfunction
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Abbreviations: ADN: After dinner; BBF: Before breakfast, ABF: After Breakfast; BDN: Before dinner, BL: Before lunch,
AL : After Lunch; BG: Blood glucose; CBG: Capillary blood glucose;

Clinical guidance on diagnosis and management of diabetes in COVID-19 patient management facility (version 2.0).
Available at https://www.mohfw.gov.in/pdf/ClinicalGuidanceonDiagnosisandManagementofDiabetesatCOVID 19
PatientMlanagementfacility.pdf. Last accessed on 16th June 2021.



